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GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts, An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

llustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re~
ference numbers are used in the illustra-
tions, These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make it nec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the '"issue'" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as s as received. Failure
to do so will lea usion and defeat the
purpose of the

Indented Desc:rip%<>
Indented parts in the descriptive list are apart of the ng assembly or sub-assembly.
The quantity shown in the ""Number Required" colu.%‘ e number of parts used on a ma-

chine except where parts are indentedin descriptiv

this case the quantity shown is the

number required for the preceding assembly or sembly,
REF. PART NO. ' ION REQ'D
A 55159 CYLINDER ar steering ..........cccceeeen. 1
28 A 56208 SOCKET earcylinder . . . . ... ............ 1
29 A 55956 PLU gting, socketassy . ................ 1
30 A 55957 S cketball. . ........¢c.ctiiiiiimunenn 2
31 A 56210 -socket . . ... ... ... e e 1
32 A 56209 T-80cket SOring . .. .... v veeeeneeecnones 1
33 G 45175 ASSY -socketassy............uviunun.n 1
16- 836 LT -1/2"x2-1/4"N.F.hex. . ... ..0 v eveeuenon 1
34 132- 104 N -cotter, 3/16" X 3™ . . .. v ittt ittt e 1
35 A 55889 @ TUD - ball,socket & cylinder , .. ....... 000t vuu. 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . .. ................ 4
37 92- 4 LOCKWASHER - 1/4" SAE . ... vttt o nneeennnns 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.
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ALPHABETICAL INDEX

Bearings, Tiller Case . . . . . i i e e e e e e e 13
Belts . . . . e e e e e e 17
Frame, HitCh . . . . .. e 5
Gear BOX . .. . e e e e e e e e e e 11
GUANDS . . e s e e e e e e e e e e e e 17
Hitch, Tiller . . e 7
Housing, Tiller . . . e e e 13
Lever, ClutCh . . . e e e e 5
Lever, Lift e e e e 5
Pulleys and Idlers . . . . e e e e 9
Shaft, Tine . . .. e e e e e e e e 13
Shield, Tine . . .. . .. . e 13
Sprockets, Tiller Housing O 13
Tines, Tiller . . . . ... S N 15
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PART NO.

22280
22285
22293
19389
549
310
336

545
306
19501
105
23
106
19612
447
19385
19382
19530
15671
417
23
533

CASE MODEL J-72 ROTARY TILLER

FRAME AND LEVERS

DESCRIPTION

ERANME: - tiller Ritch: & i e e e oo oo e el
IEEVER - Idler arm: e R e G
BUSHING - bealing i o i 5 ns e s v eres e
BUSHING - bearing e e e i i e e s
WASHER <7/ 8 plain s vt et o e e s e e
PIN Ot e e e o) vt i S e S e
PIN:~cottendBi@le Se s o e e
WASHERES/ABDIAINE = 2c . . . o it b e s e s v
PIN ootteE /A6 X 1-3/4"" . . it s e oot oein
SPRING ZasSISt . o 55 it e e s O R
NUEWOENONOX. .. ki cs oot
EEGIRWASHER =12 i e el e
WASHER - 1/2" plainx 1-3/8" O:D. ..................
S SR S e, SR S S e NS B S vt
B D R B 2 s ok . s e e e e e
BEMVER It o alen o et s e e s i e e e le o e
ROD -tillercatoh. . n.. <. < sl disibims tanb et oy i
SPRING - tillercatch - #. ... i s S e
SPRING CIULCH i omd it irons oo IR e g ot
BOLET: 1/25xA=1/4%NC hex: v o i o s o s
LOCKWASHER - 1/2" . .. ...t ii i iiieinnn.

WASHER -1/2"plain ..............

March 1975
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CASE MODEL J-72 ROTARY TILLER 7

LINK LIFT
e
REF. PART NO. DESCRIPTION REQ'D.
“ 1 C 183156 TG [ 7 RS r < e T e e e T o e ) 1
2 C 10821 PIN=clevis 1427 Xl G e e e L e 2
3 195- 534 WASHER - 1/ 24 plainet.. . 0 = ov o e i = 2
3 4 132- 310 PIN: - cottersliBIsaiigliisy cnl & 55 T L e 2
HITCH
1 C 19121 R e o O . o e e o o o m v s e oo s 1
2 113- 441 BORERY S AN e S - o . ke e ese s 2
3 (65 18770 SILIEEVIE SN EIEEaEE & i ie S SRS o o 2
4 195- 545 WASHERGRIASplain: sor .+ . 5 S5 S e 2
5 195- 534 WASHERFM/2' Zplain /.« .v oo i s vue anis e 2
6 192- 23 LOCKWASHER = /2. . v v v oo v i v oo o SO R P S0 8 . e s 2
7 129- 105 NUT - 1/2" NC hex. 2
\./
-
= 7
&
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CASE MODEL J-72 ROTARY TILLER 9

DRIVE SHAFT, GEAR BOX PULLEY AND IDLER

N/
REF. PART NO. DESCRIPTION REQ'D.
. 1 C 21681 BEARING =3/4' 05010 B ol o o e v et e e 2
2 C 15514 F AN GE T e e L Tl i i e s e s o s 4
3 111- 243 BOLT -5/16" x 1" round head squareneck NC ... ................... 4
3 4 192- 20 LOCKWASHEREEGIIBEMWE. - . .6 v il s e oier e s s s s 4
5 120- 102 NU TS G NI RE e - e e e T L v i w oo iats 4
6 C 19147 SHA R ESIBRURIVE .. . i e i i e e e L e e e e 1
7 & 19149 PULEENEZRfntend of shaft. o @ i m e e e . o s o e s s 1
8 (&5 19151 PULEBNGSIettend of shaft s s eyt e U o ... 1
9 126- 16 KN RAED T NO . D . e T s s el e e S, 2
10 178- 858 SETSCREW - 5/16" x 3/8" cupped point . . ... ...t itiiin e 4
11 C 22291 120 Tt Y P S s e A S R Ot B M o RO IR © o e e 1
12 C 18966 AL L BN AT | 1] o e =S SR Sl e e s JE e P R e 1
13 (& 16573 SO R R s R G e R . - o e R R e i 1
14 192- 21 BOC KW ASHE R B . il v v s % v i o Ve MR res aE o 0 oo i e 1
15 113- 213 BOLT --3/8" X 2:1/4"INC hex =t fii o i vt et 1
16 129- 103 NUT - 3/8“NC heins. 2l oo i s e e o 1
17 195- 104 WASHER = 8/8%iia . . . v il s b s s ik rios : 1
18 C 16885 SPRINGE=sidlemaeser - B e PR T 7 1
19 C 16714 BEARINGE WG .. eV .. ....... @ 1
20 C 19160 PULLEY -gearbox input ............. SRR 1
21 178- 858 SETSCREW - 5/16" NC x 3/8" knurled cup poitia NN €.« v v v v v v e e e e e e 2
22 195- 533 WASHER - 1/2" flat > Sa e s i oo o v s NN i eta e 557 o ot a e e 1
23 132- 310 PIN -cotter 1/8"" x 1" . ........... Q ..................... 1
24 61- 612 SCREW - socket head cap. 3/8" NC x % ........................ 4
3 4 25 C 12523 SPROCKET - drive No. 50, 11 toot! o LT i, s e e R 1
26 C 21795 COLLAR - locking (includes sets: N R e A R v v e e 2
N
3
=
-

k Binted in USA.
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CASE MODEL J-72 ROTARY TILLER 11

e GEAR BOX
% REF. PART NO. DESCRIPTION REQ'D.
1 c 19128 GEAR BOX ASSEMBLY -matched . . . . . ... 1
2 C 19129 GEAR BOXEtillcrapseeer" =y T . L e N 5, 1
3 C 19130 COVERE geadboseiii s = = THe s 5o | TR 1
4 c 19131 GASKElESgeagbox s - . | 4. S WA U TR e 1
5 c 19132 BEARINGSEneedle, closediend S . 2 .o . .. .. ... e R e e 1
6 A 30588 BEARING - needle,openend . ... .. ........ ... ... ... ......... 1
v/ A 56340 SEAISEIOfIN" . . . . L. B s e S N 4 T e R < . -/ 1
8 c 14107 BEARING'- needle, closedend .. ...... ... ... ... 58 ..o ... 1
9 c 14070 BEARING - needle, openiend ... ... ..........c¢c 0oL 1
10 C 19134 N o e R e e i R ORUN TRy D e 1
1 A 30589 BINEdowels /4950 e, o Lo o e L S 2
12 113- 208 BOLT =3/8" x 1-1/4" NC hex. . ... .iradsas oo g ® S 5
13 192- 21 LEOCKWASHER - 3/8" . .. . ... cooroissemmmene gl o L4050 5
NSS SHAFT ASS’LY - input (order items 14, 15, and 16) 1
14 C 19136 SHAFT < inpuiti i e L s e e v 1
15 C 19137 GEAR -spur, 18teeth . ................. 1
16 126- 16 KEY -woodruffNo.9 . ................ 1
NSS SHAFT ASS’LY - output (order items 17, 18, and @ 1
17 G 19139 SHAFT -output . .............. N 1
18 C 19140 GEAR -spur, 32 teeth . .........\ NGO 1
19 1260 17 KEY - woodruff No. 91 . .......¢ \ .................... 1
20 126- 124 KEY -woodruff No. 15 . ... ... .o\ oo oo e 1
21 C 19142 BEARING - thrust . ......... % ........................ 1
g 2 c 19141 BEARING - thrust . ....... & ......................... 1
23 6 19133 PILOT - gear box . .....,. @ ............................ 1
24 C 19148 BRACKET - belt guard . (7NN - o e oot e e e ee e ee e e e es 1
25 126- 16 KEY - woodruff No. g @3 .............................. 1
£
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PART NO.

14668
14100
14101
12515

12474
12477
12505
10405
885CB
14107
14070
70128
221- 43
13- 219
C 11451
113- 440
192- 23
129- 105
c 14917
111- 517
192- 23
129- 105
C 14672
195- 524
132- 308
132- 47
C 21660
C 12528
113- 208
192- 21
129- 103
B 12508
A 70404
321- 1571
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CASE MODEL J-72 ROTARY TILLER
SHIELD AND CHAIN CASE

DESCRIPTION

SHAFT - tiller tine (includes sprocket) . .............. ... .0 oiiuu..
HOUSING - right e iy 5 s 55 o o s oiew 4o o s
HOUSING = [eftshiamc et i o . et s o v o s e e
GASKET ShouSiitie e S . o i s s e s s e ere e
CHAIN - roller, 56 links, No. 50 roller - USE:

CHAIN - 50 links No. 50 roller chain (includes connecting link)

CHAIN - 6 links, No. 50 roller chain (includes connecting link)

LINK - connecting, No. 50 roller chain

BEARINGE tilletshaft oo i, o a i v T e ety s s o

GEEEAR - W/SetSOeW . o 5o oo « 5 - g o vt AR et s ot -
BEARING - needle (presses into C 14100) . ... ... ...ttt nnn .
BEARING - needle (presses into C 14101) . ........ ... .otitnenn..
GASKET -gear DO o e i e e e e b s - o s R =
PEUG - grease. 3/8 7 NPT e R e S 5.« .o ot ete o o
BOLT - 3/8" x 2" NC hex. (fastens housing halves)
ANGLE - mounting . .. ... .. .5 oo eisnsaeastses ey
BOLT - 1/2 %4-1/4" NC hex. ... . 5. . .ot anekeies

NUEROENGReE s . . vy
SHIEED Sl 5. a5 v

BOLT - 1/2” x 1" round head square neck N D

LOBRWASHER =112 . o it v N.o
NUE- 1/2' NC hexes 7 riniul aieust N\
DRAG - tillershield . ............ .

WASHER - 3/8” plain . ........

PIN - cotter, 3/32"" x 3/4" .. ... & ...........................
PINSealters 2. - . e .
PIN - clevis, 7/16" x 2 ..

TINE - retarding
BOLT - 3/8" x 1-1/4'
LOCKWASHER —

13







CASE MODEL J-72 ROTARY TILLER ' 15

ROTARY TILLER TINE ASSEMBLY

-
REF. PART NO. DESCRIPTON REQ'D.
1 (4 14674 BIMBRRIEFEoUtSIde . . ... ../vio ciin i s e e s 1
2 113- 208 BEIETE=3/8“x 1-1/2"NChexaZP . . .. ... . v e 18
3 C 14669 H B -tright dnside. . oe e e R 1l
% 4 C 14667 HUB - rightioutside e e v . e 1
5 C 13833 TINE Zright <+ S e e BB S . L e 8
6 C 13834 TN E et e v« « .« o o s 10
7 129- 103 NUT - 385 N G e R e e . . .. ...... oo 18
8 192- 21 LOCKWA S H E R/ B e . . ... ... it 18
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CASE MODEL J-72 ROTARY TILLER ' 17

IDLERS, BELTS AND GUARDS

N4
= REF. PART NO. DESCRIPTION REQ'D. % 2
1 VB 1135 SPAGCERS . . . i mi e e e S e 1
2 (¢ 15672 P L EY: - idler At e e o SRR e 1
¥ 3 195- 104 WASHER - 8/8  plainS e mr i . . e 2
4 192- 21 O KW A S B B RS g e e e e . . 3 i e 1
5 113- 233 BOLT =8/ 8 x84 N e e . . . . e vl
6 138- 2028 PIN = ol S ] A e e e e . . .. ..t o 1
i C 18968 PULLEYésjackshafti(onstiactoR)sssssimisssion e cu. . . .. 0w on o pineonn 1
8 C 19161 BE = il e e G I i e e s o e i . . .. e 1
9 (& 22289 G AR el e R e Rt . e e e e 1
10 195- 521 WASEEREH/16" plain:” ot i o e i L L e 4
1 192- 20 EQCRWASHER =b/16" " . . i o e e - 6
12 113- 101 BOET =5/16""x 1/2" NChex. . ... .. . . o s 5
13 C 19162 BELT -tillerdriVe . . .o o i o i aiec v aea s R R S 1
14 C 19164 GUARDEDbelt tilleta st o e B i o o NN sy, 1
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NUMERICAL INDEX

18
PART PAGE REF. PART PAGE REF. PART  PAGE REF.
NO. NO.  No. NO. NO.  NO. NO. NO.  NO.

A 30588 1 6 (5 19501 5 10 195. 104 9 1

A 30589 1 1 ¢ 19530 5 18 195- 104 17 3

A 56340 1 7 c 19612 5 14 195- 106 5 13

A 70128 13 10 c 21660 13 25 195- 521 17 10

A 70404 13 = c 121681 9 1 195- 524 13 22

B 12474 13 c 21795 9 26 195- 533 5 22 *

B 12477 13 c 22280 5 1 195- 533 9 22

B 12505 13 c 22285 5 2 195- 534 7 3

B 12508 13 30 c 22289 17 9 195- 534 2 Bestt

Cc 10405 13 6 c 22291 9 11 195- 545 5 8

o 10821 7 2 c 22293 5 3 195- 545 7 4

c 11451 13 13 0 885CB 13 7 195- 549 5 5

c 12515 18 4 VB 1135 17 1 221- 43 13 11

c 12523 9 25 HARDWARE CODE NUMBERS 321- 1571 13 =

¢ 12528 13 26

c 13833 15 5 61- 612 9 24

C 13834 15 6 111 243 9 3

c 14070 1 9 11- 517 13 18

c 14070 13 9 113- 101 17 12

- 14100 13 2 113- 208 1 12

c 14101 13 3 13- 208 13 27

¢ 14107 1 8 113 208 15 2

c 14107 13 8 113- 213 9 15 ()

c 14667 15 4 113 219 13 12@

c 14668 13 1 13- 233 17 5

c 14669 15 3 113- 417 5 \x <

C 14672 13 21 113- 440 13@

C 14674 15 1 113- 441 2

e 14917 13 17 113- 447 & 15

C 15514 9 2 120- 102 5 "/
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